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samranis. FCC RF Test Report

Report No. : FG460505L

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Software Version: 23.06.1602

FR1 N38(Main PA)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.02dB

ar | scs Bagt‘:]Wi Arfen Frﬁg)('v' Modulation | RB P%‘\’A’,‘gr‘;gt;n‘:) EIRP(dBm) | EIRP(W)
38 | 30 | 20 |516000| 2580 DFTQ'S;S)EDM 1@1 23.28 233 0.2138
38 | 30 | 20 |516000| 2580 DFT'S&EDM 161 @1 22.65 22.67 0.1849
38 | 30 | 20 |519000| 2595 DFT(;;SEDM 1@1 22.85 22.87 0.1936
38 | 30 | 20 |519000| 2595 DFT'S('DOAEDM 16| @1 22,22 22.24 0.1675
38 | 30 | 20 |522000| 2610 DFTQ'SP'(S)EDM 1@1 22,74 22.76 0.1888
38 | 30 | 20 |522000| 2610 DFT'S('D%ADM 161 @1 21.99 22,01 0.1589
38 | 30 | 30 |[517000| 2585 DFT(;;SEDM 1@1 23.43 23.45 0.2213
38 | 30 | 30 |[517000| 2585 DFT'SéOAiADM 16| @1 22.78 228 0.1905
38 | 30 | 30 |519000| 2595 DFTQ'SP'(S)EDM 1@1 23.01 23.03 0.2009
38 | 30 | 30 |519000| 2595 DFT'S('D%ADM 161 @1 22.4 22.42 0.1746
38 | 30 | 30 |521000| 2605 DFT(;;(S)EDM 1@1 22.79 22.81 0.1910
38 | 30 | 30 |521000| 2605 DFT'S('?(XDDM 16| @1 22,22 22.24 0.1675
38 | 30 | 40 |s18000| 2500 |PFTSOEOM PI2\50@25 23.11 23.13 0.2056
38 | 30 | 40 |s18000| 2590 |PFT S OEOM PI2l 1 @1 23.59 23.61 0.2296
38 | 30 | 40 |518000| 2590 DFT'sé%g?(M PI2|1 @104 23.25 23.27 0.2123
38 | 30 40 |518000| 2590 DFT;P'(S)EDM 50@25 23.12 23.14 0.2061
38 | 30 | 40 |518000| 2590 DFT;P'gEDM 1@1 23.54 23.56 0.2270
38 | 30 | 40 |518000| 2590 DFT;PSEDM 1@104 23.2 23.22 0.2099
38 | 30 40 |518000| 2590 DFT'SSXDDM 16 \50@25 22.26 22.28 0.1690
38 | 30 | 40 |518000| 2590 DFT'SQ'DOADDM 16| @1 22.82 22.84 0.1923
38 | 30 | 40 |518000| 2590 DFT'S('?%ADM 1611 @104 22,59 22,61 0.1824
38 | 30 | 40 |518000| 2590 DFT'S('?%ADM 64 | 50@25 20.73 20.75 0.1189
38 | 30 | 40 |518000| 2590 DFT'S('?OAEDM 641 1@1 21.18 21.2 0.1318
38 | 30 | 40 |518000| 2590 DFT'SQ'DOADDM 64 l1@104 20.87 20.89 0.1227
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38 | 30 | 40 |518000| 2590 DFT'Sg:,\El’M 2561 50@25 18.69 18.71 0.0743
38 | 30 | 40 |518000| 2590 DFT'S'(S)AF,\EI’M 256 1 @1 18.99 19.01 0.0796
38 | 30 | 40 |518000| 2590 DFT'S'(?AFSM 25611 @104 18.58 186 0.0724
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK |53@26 21.72 21.74 0.1493
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK| 1@1 22.09 22.11 0.1626
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK|1@104 21.74 21.76 0.1500
38 | 30 | 40 |519000| 2595 |PFTSOEOM PI2\50@25 23.08 23.1 0.2042
38 | 30 | 40 |s10000| 2505 PFTSOEOMPI2) g, 23.49 23.51 0.2244
38 | 30 | 40 |520000 2505 |PFTSOFOMPIZl1@104 23.18 23.2 0.2089
38 | 30 40 |519000| 2595 DFT(;;SEDM 50@25 23.16 23.18 0.2080
38 | 30 40 |519000| 2595 DFTQ'SP'gEDM 1@1 23.41 23.43 0.2203
38 | 30 | 40 |519000| 2595 DFTQ'SP'(S)EDM 1@104 23.15 23.17 0.2075
38 | 30 | 40 |519000| 2595 DFT'S('D%ADM 16 1 50@25 22.37 22.39 0.1734
38 | 30 | 40 |519000| 2595 DFT'S('DOAEDM 16| @1 22.78 228 0.1905
38 | 30 | 40 |519000| 2595 DFT'SéOAiADM 16 |1 @104 22.48 225 0.1778
38 | 30 | 40 |519000| 2595 DFT'S&EDM 64 | 50@25 20.76 20.78 0.1197
38 | 30 | 40 |519000| 2595 DFT'S('D%ADM 641 1@1 20.93 20.95 0.1245
38 | 30 | 40 |519000| 2595 DFT'S('DOAEDM 64 l1@104 20.79 20.81 0.1205
38 | 30 | 40 |519000| 2595 DFT'S'SAFSM 2561 50@25 18.74 18.76 0.0752
38 | 30 | 40 |519000| 2595 DFT'S'SAFSM 256 @1 18.8 18.82 0.0762
38 | 30 | 40 |519000| 2595 DFT'SgAFﬁM 2561 1 @104 18.48 185 0.0708
38 | 30 | 40 |519000| 2595 |CP-OFDM QPSK |53@26 21.76 21.78 0.1507
38 | 30 | 40 |519000 2595 |CP-OFDM QPSK| 1@1 21.98 22 0.1585
38 | 30 | 40 |519000| 2595 | CP-OFDM QPSK |1@104 21.71 21.73 0.1489
38 | 30 40 |520000| 2600 DFT'Sé%Z?(M PI2\50@25 23.09 23.11 0.2046
38 | 30 | 40 |520000 2600 |PFTSOOM PI2| @1 2317 23.19 0.2084
38 | 30 | 40 |520000 2600 |PTSOEOM PII2l 1 @104 23.15 23.17 0.2075
38 | 30 | 40 |520000| 2600 DFT;PSEDM 50@25 23.05 23.07 0.2028
38 | 30 40 |520000| 2600 DFT;P'SEDM 1@1 23.15 23.17 0.2075
38 | 30 | 40 |520000] 2600 DFT&;&EDM 1@104 23.14 23.16 0.2070
38 | 30 | 40 |520000| 2600 DFT'S('?%EDM 16 1 50@25 2217 22.19 0.1656
38 | 30 | 40 |520000| 2600 DFT'S('?OADDM 16| @1 22.37 22.39 0.1734
38 | 30 | 40 |520000| 2600 DFT'S('?OAEDM 16 |1 @104 22.35 22,37 0.1726
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38 | 30 | 40 |520000| 2600 DFT'SS;',:\ADM 64 150@25 20.66 20.68 0.1169
38 | 30 | 40 |520000] 2600 DFT‘S(‘;X';ADM 641 1@1 20.82 20.84 0.1213
38 | 30 | 40 |520000] 2600 DFT'S('DOAEDM 64 l1@104 20.75 20.77 0.1194
38 | 30 | 40 |520000] 2600 DFT'S'&'\:,&M 2561 50@25 18.68 18.7 0.0741
38 | 30 | 40 |520000] 2600 DFT'Sg:,\El’M 256 1 @1 18.48 185 0.0708
38 | 30 | 40 |520000] 2600 DFT'S'(S)AFI\EIJM 2561 1 @104 18.46 18.48 0.0705
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK |53@26 21.62 21.64 0.1459
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK| 1@1 21.65 21.67 0.1469
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK|1@104 21.57 21.59 0.1442
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samranis. FCC RF Test Report

Report No. : FG460505L

Software Version: 23.06.1602

FR1 N38(Other PA)

LTE Band: 5, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.02dB

ar | scs Bagt‘:]Wi Arfen Frﬁg)('v' Modulation | RB P%‘\’A’,‘gr‘;gt;n‘:) EIRP(dBm) | EIRP(W)
38 | 30 | 20 |516000| 2580 DFTQ'S;S)EDM 1@1 22.85 22.87 0.1936
38 | 30 | 20 |516000| 2580 DFT'S&EDM 161 @1 22.14 22.16 0.1644
38 | 30 | 20 |519000| 2595 DFT(;;SEDM 1@1 22.81 22.83 0.1919
38 | 30 | 20 |519000| 2595 DFT'S('DOAEDM 16| @1 22.18 222 0.1660
38 | 30 | 20 |522000| 2610 DFTQ'SP'(S)EDM 1@1 22.83 22.85 0.1928
38 | 30 | 20 |522000| 2610 DFT'S('D(iEDM 161 @1 22.15 22,17 0.1648
38 | 30 | 30 |[517000| 2585 DFT(;;SEDM 1@1 22.94 22.96 0.1977
38 | 30 | 30 |[517000| 2585 DFT'SéOAiADM 16| @1 22.33 22.35 0.1718
38 | 30 | 30 |519000| 2595 DFTQ'SP'(S)EDM 1@1 23.01 23.03 0.2009
38 | 30 | 30 |519000| 2595 DFT'S('D%ADM 161 @1 22,27 22.29 0.1694
38 | 30 | 30 |521000| 2605 DFT(;;(S)EDM 1@1 22.85 22.87 0.1936
38 | 30 | 30 |521000| 2605 DFT'S('?(XDDM 16| @1 22.26 22.28 0.1690
38 | 30 | 40 |s18000| 2500 |PFTSOEOM PI2\50@25 22,94 22.96 0.1977
38 | 30 | 40 |s18000| 2590 |PFT S OEOM PI2| @1 23.01 23.03 0.2009
38 | 30 | 40 |518000| 2590 DFT'sé%g?(M PI2|1 @104 23.19 23.21 0.2094
38 | 30 40 |518000| 2590 DFT;P'(S)EDM 50@25 22.97 22.99 0.1991
38 | 30 | 40 |518000| 2590 DFT;P'gEDM 1@1 22.95 22.97 0.1082
38 | 30 | 40 |518000| 2590 DFT;PSEDM 1@104 23.14 23.16 0.2070
38 | 30 | 40 |518000| 2590 DFT'SSXDDM 16 \50@25 22.08 2.1 0.1622
38 | 30 | 40 |518000| 2590 DFT'SQ'DOADDM 16| @1 223 22.32 0.1706
38 | 30 | 40 |518000| 2590 DFT'S('?%ADM 1611 @104 2251 2253 0.1791
38 | 30 | 40 |518000| 2590 DFT'S('?%ADM 64 l50@25 20.61 20.63 0.1156
38 | 30 | 40 |518000| 2590 DFT'S('?OAEDM 641 1@1 20.58 20.6 0.1148
38 | 30 | 40 |518000| 2590 DFT'SQ'DOADDM 64 l1@104 20.79 20.81 0.1205
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38 | 30 | 40 |518000| 2590 DFT'Sg:,\El’M 2561 50@25 18.54 1856 0.0718
38 | 30 | 40 |518000| 2590 DFT'S'(S)AF,\EI’M 256 1 @1 18.69 18.71 0.0743
38 | 30 | 40 |518000| 2590 DFT'S'(?AFSM 25611 @104 18.65 18.67 0.0736
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK |53@26 21.56 21.58 0.1439
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK| 1@1 21.47 21.49 0.1409
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK|1@104 216 21.62 0.1452
38 | 30 | 40 |519000| 2595 |PFTSOEOM PI2\50@25 23.04 23.06 0.2023
38 | 30 | 40 |s10000| 2505 PFTSOEOMPI2) g, 23.07 23.09 0.2037
38 | 30 | 40 |520000 2505 |PFTSOFOMPIZl1@104 23.26 23.28 0.2128
38 | 30 40 |519000| 2595 DFT(;;SEDM 50@25 22.98 23 0.1995
38 | 30 40 |519000| 2595 DFTQ'SP'gEDM 1@1 23 23.02 0.2004
38 | 30 | 40 |519000| 2595 DFTQ'SP'(S)EDM 1@104 23.15 23.17 0.2075
38 | 30 | 40 |519000| 2595 DFT'S('D%ADM 16 1 50@25 2212 22.14 0.1637
38 | 30 | 40 |519000| 2595 DFT'S('DOAEDM 16| @1 22.33 22.35 0.1718
38 | 30 | 40 |519000| 2595 DFT'SéOAiADM 16 |1 @104 22,51 22.53 0.1791
38 | 30 | 40 |519000| 2595 DFT'S&EDM 64 | 50@25 20.59 20.61 0.1151
38 | 30 | 40 |519000| 2595 DFT'S('D%ADM 641 1@1 20.63 20.65 0.1161
38 | 30 | 40 |519000| 2595 DFT'S('DOAEDM 64 l1@104 20.88 20.9 0.1230
38 | 30 | 40 |519000| 2595 DFT'S'SAFSM 2561 50@25 18.52 18.54 0.0714
38 | 30 | 40 |519000| 2595 DFT'S'SAFSM 256 @1 18.4 18.42 0.0695
38 | 30 | 40 |519000| 2595 DFT'SgAFﬁM 2561 1 @104 18.59 18.61 0.0726
38 | 30 | 40 |519000| 2595 |CP-OFDM QPSK |53@26 21.62 21.64 0.1459
38 | 30 | 40 |519000 2595 |CP-OFDM QPSK| 1@1 21.52 21.54 0.1426
38 | 30 | 40 |519000| 2595 | CP-OFDM QPSK |1@104 21.71 21.73 0.1489
38 | 30 40 |520000| 2600 DFT'Sé%Z?(M PI2\50@25 23.03 23.05 0.2018
38 | 30 | 40 |520000 2600 |PFTSOOM PI2| @1 22.98 23 0.1995
38 | 30 | 40 |520000 2600 |PTSOEOM PII2l 1 @104 23.22 23.24 0.2109
38 | 30 | 40 |520000| 2600 DFT;PSEDM 50@25 23 23.02 0.2004
38 | 30 40 |520000| 2600 DFT;P'SEDM 1@1 23 23.02 0.2004
38 | 30 | 40 |520000] 2600 DFT&;&EDM 1@104 23.12 23.14 0.2061
38 | 30 | 40 |520000| 2600 DFT'S('?%EDM 16 1 50@25 22.14 22.16 0.1644
38 | 30 | 40 |520000| 2600 DFT'S('?OADDM 16| @1 2217 22.19 0.1656
38 | 30 | 40 |520000| 2600 DFT'S('?OAEDM 16 |1 @104 22.44 22.46 0.1762
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38 | 30 | 40 |520000| 2600 DFT'SS;',:\ADM 64 150@25 20.61 20.63 0.1156
38 | 30 | 40 |520000] 2600 DFT‘S(‘;X';ADM 641 1@1 20.64 20.66 0.1164
38 | 30 | 40 |520000] 2600 DFT'S('DOAEDM 64 l1@104 20.84 20.86 0.1219
38 | 30 | 40 |520000] 2600 DFT'S'&'\:,&M 2561 50@25 18.57 1859 0.0723
38 | 30 | 40 |520000] 2600 DFT'Sg:,\El’M 256 1 @1 18.37 18.39 0.0690
38 | 30 | 40 |520000] 2600 DFT'S'(S)AFI\EIJM 2561 1 @104 18.51 1853 0.0713
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK |53@26 21.64 21.66 0.1466
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK| 1@1 214 21.42 0.1387
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK|1@104 21.65 21.67 0.1469
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samranis. FCC RF Test Report Report No. : FG460505L

Software Version: 23.06.1602

FR1 N41(Main PA)

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.05dB

NR SCS Bandwidth Conducted EIRP EIRP
Band (kHz) (MHz) Power(dBm) (dBm) (W)

Freq

Arfcn (MHz)

Modulation RB

DFT-s-
a1 30 20 501204  2506.02 OFDM 1@1 25.39 25.44 0.3499
QPSK
DFT-s-
a1 30 20 501204  2506.02  OFDM 16 1@1 24.44 24.49 0.2812
QAM
DFT-s-
a1 30 20 518598  2592.99 OFDM 1@1 25.86 25.91 0.3899
QPSK
DFT-s-
a1 30 20 518598  2592.99  OFDM 16 1@1 25.26 25.31 0.3396
QAM
DFT-s-
a1 30 20 535998  2679.99 OFDM 1@1 25.95 26 0.3981
QPSK
DFT-s-
a1 30 20 535098  2679.99  OFDM 16 1@1 25.28 25.33 0.3412
QAM
DFT-s-
a1 30 30 502200 2511 OFDM 1@1 24.4 24.45 0.2786
QPSK
DFT-s-
a1 30 30 502200 2511 OFDM 16 1@1 23.59 23.64 0.2312
QAM
DFT-s-
a1 30 30 518598  2592.99 OFDM 1@1 26.16 26.21 0.4178
QPSK
DFT-s-
a1 30 30 518598  2592.99  OFDM 16 1@1 25.37 25.42 0.3483
QAM
DFT-s-
a1 30 30 534996  2674.98 OFDM 1@1 25.95 26 0.3981
QPSK
DFT-s-
a1 30 30 534996 267498  OFDM 16 1@1 25.24 25.29 0.3381
QAM
DFT-s-
a1 30 40 503202  2516.01 OFDM 1@1 24.12 24.17 0.2612
QPSK
DFT-s-
a1 30 40 503202  2516.01  OFDM 16 1@1 23.36 23.41 0.2193
QAM
DFT-s-
a1 30 40 518598  2592.99 OFDM 1@1 26.24 26.29 0.4256
QPSK
DFT-s-
a1 30 40 518598  2592.99  OFDM 16 1@1 25.55 25.6 0.3631
QAM
DFT-s-
a1 30 40 534000 2670 OFDM 1@1 26.05 26.1 0.4074
QPSK
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41 30 40 534000 2670 OFDM 16 l@1 25.33 25.38 0.3451

41 30 50 504204 2521.02 OFDM l@1 24.94 24.99 0.3155

41 30 50 504204 2521.02 OFDM 16 l@1 24.13 24.18 0.2618

41 30 50 518598 2592.99 OFDM l@1 25.88 25.93 0.3917

41 30 50 518598 2592.99 OFDM 16 l@1 25.18 25.23 0.3334

41 30 50 532998 2664.99 OFDM l@1 25.32 25.37 0.3443

41 30 50 532998 2664.99 OFDM 16 l1@1 24.63 24.68 0.2938

41 30 60 505200 2526 OFDM l1@1 24.45 24.5 0.2818

41 30 60 505200 2526 OFDM 16 l1@1 23.55 23.6 0.2291

41 30 60 518598 2592.99 OFDM l1@1 25.83 25.88 0.3873

41 30 60 518598 2592.99 OFDM 16 l1@1 25.02 25.07 0.3214

41 30 60 531996 2659.98 OFDM l1@1 24.95 25 0.3162

41 30 60 531996 2659.98 OFDM 16 l@1 24.24 24.29 0.2685

41 30 70 505200 2531.01 OFDM l@1 24.78 24.83 0.3041

41 30 70 505200 2531.01 OFDM 16 l@1 24.07 2412 0.2582

41 30 70 518598 2592.99 OFDM l@1 26.12 26.17 0.4140

41 30 70 518598 2592.99 OFDM 16 l@1 25.39 25.44 0.3499

41 30 70 531996 2655 OFDM l@1 25.3 25.35 0.3428

41 30 70 531996 2655 OFDM 16 l@1 24.48 24.53 0.2838

41 30 80 507204 2536.02 OFDM l@1 24.81 24.86 0.3062

41 30 80 507204 2536.02 OFDM 16 l@1 24 24.05 0.2541

41 30 80 518598 2592.99 OFDM l@1 25.86 25.91 0.3899
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DFT-s-

a1 30 80 518598  2592.99  OFDM 16 1@1 25.15 25.2 0.3311
QAM
DFT-s-

a1 30 80 529998  2649.99 OFDM 1@1 25.27 25.32 0.3404
QPSK
DFT-s-

a1 30 80 529998  2649.99  OFDM 16 1@1 24,54 24.59 0.2877
QAM
DFT-s-

a1 30 90 508200 2541 OFDM 1@1 24.87 24.92 0.3105
QPSK
DFT-s-

a1 30 90 508200 2541 OFDM 16 1@1 23.96 24.01 0.2518
QAM
DFT-s-

a1 30 90 518598  2592.99 OFDM 1@1 25.68 25.73 0.3741
QPSK
DFT-s-

a1 30 90 518598  2592.99  OFDM 16 1@1 24.96 25.01 0.3170
QAM
DFT-s-

a1 30 90 528996  2644.98 OFDM 1@1 25.26 25.31 0.3396
QPSK
DFT-s-

a1 30 90 528996 264498  OFDM 16 1@1 24.7 24.75 0.2985
QAM
DFT-s-

a1 30 100 509202  2546.01 OFDMPI2  135@67 25.94 25.99 0.3972
BPSK
DFT-s-

a1 30 100 509202  2546.01 OFDM PI/2 1@1 24.95 25 0.3162
BPSK
DFT-s-

a1 30 100 509202  2546.01 OFDMPI2  1@271 25.57 25.62 0.3648
BPSK
DFT-s-

a1 30 100 509202  2546.01 OFDM 135@67 25.94 25.99 0.3972
QPSK

41 30 100 509202 2546.01 OFDM l@1 24.87 24.92 0.3105

41 30 100 509202 2546.01 OFDM l@271 25.64 25.69 0.3707

41 30 100 509202 2546.01 OFDM 16 135@67 25.09 25.14 0.3266

41 30 100 509202 2546.01 OFDM 16 l@1 24.13 24.18 0.2618

41 30 100 509202 2546.01 OFDM 16 l@271 24.8 24.85 0.3055

41 30 100 509202 2546.01 OFDM 64 135@67 23.62 23.67 0.2328

41 30 100 509202 2546.01 OFDM 64 l@1 22.5 22.55 0.1799

41 30 100 509202 2546.01 OFDM 64 1@271 23.21 23.26 0.2118

DFT-s-
a1 30 100 509202  2546.01 OFDM 256  135@67 21.54 21.59 0.1442
QAM
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DFT-s-
41 30 100 509202 254601 OFDM256  1@1 20.29 2034 0.1081
QAM
DFT-s-

41 30 100 509202 254601 OFDM 256  1@271 20.98 21.03  0.1268
QAM
41 30 100 509202  2546.01 C%'g'SZEM 137@68 24,57 2462 02897
41 30 100 509202  2546.01 C%'g'SZEM 1@1 23.49 2354 02259
41 30 100 509202  2546.01 C%'g'SZEM 1@271 24.19 2424 02655
DFT-s-

41 30 100 518598  2592.99 OFDMPI2  135@67 25.71 2576  0.3767
BPSK
DFT-s-

41 30 100 518598  2592.99 OFDMPI2  1@1 25.54 2559  0.3622
BPSK
DFT-s-

41 30 100 518598  2592.99 OFDMPI2  1@271 26.16 2621 04178
BPSK
DFT-s-

41 30 100 518508 259299 ~ OFDM  135@67 25.81 2586  0.3855
QPSK
DFT-s-

41 30 100 518508  2592.99  OFDM 1@1 25.58 2563  0.3656
QPSK
DFT-s-

41 30 100 518508  2592.99  OFDM 1@271 26.25 26.3 0.4266
QPSK
DFT-s-

41 30 100 518508  2592.99 OFDM16  135@67 24.95 25 0.3162
QAM
DFT-s-

41 30 100 518508  2592.99  OFDM 16 1@1 24.86 2491  0.3097
QAM
DFT-s-

41 30 100 518598 250299 OFDM16  1@271 25.37 2542 03483
QAM
DFT-s-

41 30 100 518508  2592.99 OFDM 64  135@67 23.44 2349 02234
QAM
DFT-s-

41 30 100 518598  2592.99  OFDM 64 1@1 23.27 2332 02148
QAM
DFT-s-

41 30 100 518598  2502.99 OFDM 64  1@271 23.71 2376  0.2377
QAM
DFT-s-

41 30 100 518508  2592.99 OFDM 256  135@67 21.38 2143 0.1390
QAM
DFT-s-

41 30 100 518508  2592.99 OFDM256  1@1 20.92 2097  0.1250
QAM
DFT-s-

41 30 100 518598  2592.99 OFDM 256  1@271 21.48 2153 0.1422
QAM
4 30 100 518598  2592.99 C'SS'S:EM 137@68 24.33 24.38 0.2742
a1 30 100 518508  2592.99 C'SSSFEM 1@1 24.19 2424 0.2655
41 30 100 518598  2592.99 C'SSSFEM 1@271 24.73 2478 0.3006
DFT-s-

41 30 100 528000 2640  OFDMPI2  135@67 25.73 2578 03784
BPSK
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DFT-s-

41 30 100 528000 2640  OFDMPI2  1@1 25.42 2547  0.3524
BPSK
DFT-s-

41 30 100 528000 2640  OFDMPI2  1@271 26.51 2656  0.4529
BPSK
DFT-s-

41 30 100 528000 2640 OFDM  135@67 25.72 2577 0.3776
QPSK
DFT-s-

41 30 100 528000 2640 OFDM 1@1 25,51 2556  0.3597
QPSK
DFT-s-

41 30 100 528000 2640 OFDM 1@271 26.56 2661  0.4581
QPSK
DFT-s-

41 30 100 528000 2640 OFDM 16  135@67 24.89 2494 03119
QAM
DFT-s-

41 30 100 528000 2640 OFDM 16 1@1 24.6 2465 02917
QAM
DFT-s-

41 30 100 528000 2640 OFDM 16  1@271 25.77 2582  0.3819
QAM
DFT-s-

41 30 100 528000 2640 OFDM 64  135@67 23.41 23.46 02218
QAM
DFT-s-

41 30 100 528000 2640 OFDM 64 1@1 23.15 232 0.2089
QAM
DFT-s-

41 30 100 528000 2640 OFDM 64  1@271 24.14 2419 0.2624
QAM
DFT-s-

41 30 100 528000 2640  OFDM 256  135@67 21.35 21.4 0.1380
QAM
DFT-s-

41 30 100 528000 2640  OFDM256  1@1 20.81 20.86  0.1219
QAM
DFT-s-

41 30 100 528000 2640  OFDM 256  1@271 21.95 22 0.1585
QAM

41 30 100 528000 2640 C'SS'S:EM 137@68 24.39 24.44 0.2780

41 30 100 528000 2640 CF(’?'SSFEM 1@1 23.99 2404 02535

CP-OFDM

41 30 100 528000 2640 QPSK 1@271 25.06 25.11 0.3243
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0068 PASS Y
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0027 PASS LV
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0066 PASS HV
QPSK
DFT-s-

4 30 20 518598  2592.99 OFDM 50@0  0.0043 PASS -30°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0055 PASS -20°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0029 PASS -10°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0058 PASS 0C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0031 PASS 10T
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0068 PASS 20C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0052 PASS 30C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0042 PASS 40°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0063 PASS 50C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99  OFDM PI/2 50@0 4.03 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.17 13 PASS
QPSK
B2_N41(20M)_DFT-s-OFDM_PI_2- B2_N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 20 518508  2502.99 CF(’?‘S;?M 51@0 18.174 19.17
41 30 20 518508  2502.99 Cfé%';?ﬂ“" 51@0 18.266 19.48
41 30 20 518598 2592.99 C&%’Z?WM 51@0 18.155 19.06
41 30 20 518508  2502.99 32’%052&" 51@0 18.192 19.04
41 30 30 518508  2502.99 CFSSEEM 78@0 27.886 29.05
41 30 30 518508  2502.99 Cfé%';?ﬂ"" 78@0 27.794 29.01
41 30 30 518598  2502.99 C&%’ZRAM 78@0 27.799 28.89
a1 30 30 518508  2502.99 %Eéogm" 78@0 27.818 290.44
41 30 40 518508  2592.99 CFSSEEM 106@0 37.794 39.37
41 30 40 518508  2592.99 Cfé%';?ﬂ"" 106@0 37.705 39.08
41 30 40 518598  2502.99 C&%’ZRAM 106@0 37.837 39.29
a1 30 40 518508  2502.99 %Eéogfl\“ﬂ" 106@0 37.75 39.04
41 30 50 518598 2592.99 CF(’?'SEEM 133@0 47.485 49.18
41 30 50 518508  2592.99 Cfé%i?ﬂ"" 133@0 47.597 49.23
41 30 50 518598  2502.99 C&%’m"' 133@0 47.552 52.37
a1 30 50 518508  2502.99 %Eéogfl\“ﬂ" 133@0 47.356 49.08
41 30 60 518598 2592.99 CF(’?'SEEM 162@0 57.799 50.73
41 30 60 518508  2592.99 Cfé%i?ﬂ"" 162@0 57.932 59.7
41 30 60 518508  2502.99 C&%’Z’fﬂ“" 162@0 57.856 50.87
41 30 60 518508  2502.99 %Eéogfl\“ﬂ" 162@0 57.723 50.64
41 30 70 518508  2592.99 CF(’?'(F?;EM 189@0 67.493 69.72
41 30 70 518508  2592.99 Cfé%i?ﬂ"" 189@0 67.464 69.72
Sporton International Inc. (Kunshan) Page Number 1 A7-8 of 40
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41 30 70 518508  2502.99 C&%’Z?AM 189@0 67.48 69.77
41 30 70 518598 2592.99 %géogml" 189@0 67.496 69.56
41 30 80 518508  2502.99 CF(SS;?M 217@0 77.424 79.98
41 30 80 518508  2502.99 Cfé%';?ﬂ"" 217@0 77.602 79.89
41 30 80 518508  2502.99 C&%’Z?AM 217@0 77.332 79.94
41 30 80 518598 2592.99 %géogml" 217@0 77.359 79.9
41 30 90 518508  2502.99 CF(’?‘S;EM 245@0 87.496 90.25
41 30 90 518508  2592.99 Cfé%i?ﬂ'\" 245@0 87.454 90.16
41 30 90 518508  2502.99 C&%’;?AM 245@0 87.443 90.3
41 30 90 518598  2502.99 g';éogm" 245@0 87.398 90.19
a1 30 100 518508  2502.99 CF(SSQ?M 273@0 97.436 100.4
41 30 100 518508  2592.99 Cfé%i?ﬂ'\" 273@0 97.604 100.6
41 30 100 518508 259299 C&%’;?AM 273@0 97.557 1005
41 30 100 518598  2502.99 g';éogfl\'h" 273@0 97.628 1005
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TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



samranis. FCC RF Test Report Report No. : FG460505L

B2_N41(20M)_CP- B2_N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Bideo BW 620,00 kHz* Span 40 Mz, SVideo B 620,00 kHz'

Span 40 MHz|
ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

= Vel | ? Jun 18,

B2_N41(20M)_CP-OFDM_64 B2_N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Bideo BW 620,00 kHz* Span 40 Mz, SVideo B 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

= Vel ? Jun 18,
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B2_N41(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

ideo BW 910,00 kHz" Span 60 MHz,
Sweep 1.00 ms (1001 pts)

= Vel | ? Jun 18,

B2_N41(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

ideo BW 910,00 kHz" Span 60 MHz,
Sweep 1.00 ms (1001 pts)

= Vel ? Jun 18,

B2_N41(30M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo BW 910,00 kz'

Total Paver

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

B2_N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Aiten. 4068

Freg Run

SVideo BW 910,00 kz'

Total Paver

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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B2_N41(40M)_CP- B2_N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" #Video BW 1.3000 MHz" Span B0 MHz|

Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

B2_N41(40M)_CP-OFDM_64 B2_N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span B0 MHz|

Total Paver
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B2_N41(50M)_CP- B2_N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 1,6000 MHz" Span 100 Mz #Video BW 1.6000 MHz"

Span 100 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

= Vel | ? Jun 18,

B2_N41(50M)_CP-OFDM_64 B2_N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

= Vel ? Jun 18,
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B2_N41(60M)_CP- B2_N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

= Vel | ? Jun 18,

B2_N41(60M)_CP-OFDM_64 B2_N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

= Vel ? Jun 18,
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B2_N41(70M)_CP- B2_N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 24000 MHz" Span 140 Mz 25929 #Video BW 24000 MHz"

Span 140 MHz]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

B2_N41(70M)_CP-OFDM_64 B2_N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 24000 MHz"

#ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver
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B2_N41(80M)_CP- B2_N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 27000 MHz" Span 160 Mz #Video BW 2.7000 MHz"

Span 160 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

B2_N41(80M)_CP-OFDM_64 B2_N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 25929 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

€5 C 7
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B2_N41(90M)_CP- B2_N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

SRS

#Video BW 3,000 MHz" #Video BW 3.0000 MHz" Span 180 Mz

Sweep 1.00 ms Sweep 1,00 ms (1001 pis)

Total Paver

= Vel | ? Jun 18,

B2_N41(90M)_CP-OFDM_64 B2_N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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B2_N41(100M)_CP- B2_N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 3,000 MHz" Span 200 Mz #Video BW 3.0000 MHz"

Span 200 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

B2_N41(100M)_CP-OFDM_64 B2_N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

= Vel ? Jun 18,
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Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

41

30

20

501204

2506.02

DFT-s-
OFDM 1@0
BPSK

see graph

41

30

20

501204

2506.02

OFDM 1@0

see graph

PASS

41

30

20

501204

2506.02

OFDM 1@0

see graph

PASS

41

30

20

501204

2506.02

OFDM 1@0

see graph

41

30

20

501204

2506.02

OFDM 1@0

see graph

PASS

41

30

20

501204

2506.02

OFDM 1@0

see graph

PASS

41

30

20

518598

2592.99

OFDM 1@0

see graph

41

30

20

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

20

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

20

518598

2592.99

OFDM 1@0

see graph

41

30

20

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

20

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

20

535998

2679.99

OFDM 1@0

see graph

41

30

20

535998

2679.99

OFDM 1@0

see graph

PASS

41

30

20

535998

2679.99

OFDM 1@0

see graph

PASS

41

30

20

535998

2679.99

OFDM 1@0

see graph

41

30

20

535998

2679.99

OFDM 1@0

see graph

PASS

41

30

20

535998

2679.99

OFDM 1@0

see graph

PASS

41

30

60

505200

2526.0

OFDM 1@0

see graph

41

30

60

505200

2526.0

OFDM 1@0

see graph

PASS
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41

30

60

505200

2526.0

OFDM 1@0

see graph

PASS

41

30

60

505200

2526.0

OFDM 1@0

see graph

41

30

60

505200

2526.0

OFDM 1@0

see graph

PASS

41

30

60

505200

2526.0

OFDM 1@0

see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0

see graph

41

30

60

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0

see graph

41

30

60

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

60

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0

see graph

41

30

60

531996

2659.98

OFDM 1@0

see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0

see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0

see graph

41

30

60

531996

2659.98

OFDM 1@0

see graph

PASS

41

30

60

531996

2659.98

OFDM 1@0

see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0

see graph

41

30

100

509202

2546.01

OFDM 1@0

see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0

see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0

see graph

41

30

100

509202

2546.01

OFDM 1@0

see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0

see graph
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